

Test Report No.:

1160042550a 003

Page 1 of 42

Client:

Hangzhou Hikvision Digital Technology Co., Ltd.
No.555 Qianmo Road, Binjiang District Hangzhou 310052, China

Test item(s):

Speed dome

Test Model No(s):

DS-2DF6A236X-AEL

Reference Style No(s).

DS-2DF6A425X-AEL, DS-2DF6A436X-AEL, DS-2DF6A825X-AEL,
DS-2DF6A836X-AEL, DS-2DF6A225X-AEL, DS-2DF6A225X-
AELY, DS-2DF6A236X-AELY, DS-2DF6A425X-AELY,
DS-2DF6A436X-AELY, DS-2DF6A825X-AELY, DS-2DF6A836X-
AELY, DS-2DF6A242X-AEL, DS-2DF6A248X-AEL, DS-2DF6223-A

Sample Receiving date:

2017-11-23, 2018-01-02

Delivery condition:

Apparent good, Samples tested as received

Test specification:

Test result:

Overall results according to tests performed

1. Cadmium, Lead, Chromium (VI), Mercury, Polybrominated biphenyls (PBB) and Polybrominated diphenyl ethers (PBDE) Benzylbutyl phthalate (BBP), Dibutyl phthalate (DBP), Bis(2-ethylhexyl) phthalate (DEHP), Diisobutyl phthalate (DIBP) According to RoHS (recast): Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment, 2011/65/EU last amended by (EU) 2015/863

PASS

Other Information:

Test period: 2017-11-23 ~ 2017-12-08, 2017-01-03 ~ 2018-01-05

Remark: Please be kindly informed that all the content recorded in captioned report 1160042550a 002 issued on Oct.30, 2018 is cancelled and now superseded by 1160042550a 003.

The testing items in the report were subcontracted to the lab which complied with ISO17025.

For and on behalf of

TÜV Rheinland / CCIC (Ningbo) Co., Ltd.


Geprüfte Person
(Reviewed and Approved)
TÜV Rheinland Group

2018-11-06 Xie Xianqiang ... Department Manager

Date

Name/Position

Test result is drawn according to the kind and extent of tests performed.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.